
Canberra P R Mk 9 Page FB.1 
FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Egpt Plate 
off | Specification |[M.R. 

or 
i 2@ 38 ‘4 & 6 LM. 

FORWARD FUSELAGE, ASSEMBLY (EB&.00.505) - - - - 

Spares for: 

AIR SUPPLY, Canopy, Frangible Hatch and - - - - 
Hinged Nose Seals, 
Installation (EB&.75,3093) 

(See Section MA) 

CANOPY, Pilots Release Mechanism, - ~ = - 

Assembly (EB8.70.1) 
(See Section FA) 

CONTROLS, Engine, Assembly (EB8.47.233) Se | oe “4 = 
(See Section CB) 

CONTROLS, Flare Door and U/C Emergency - - - - 

Release Assembly 
(EB8.45.525) (See 
Section C7) 

CONTROLS, Flying, Assembly (EB8.45.5) = = - - 

(See Section CE) 

DEMISTING, Canopy, Assembly (EEB8.76.101) - - - - 

(See Section MB) 

DEMISTING, Windscreen Assembly - - - - 

(EB8.75.1269) (See 

Section MB) 

ELECTRICAL Installation (EB&.81.5127) te - - - 
(See Section DA} 

EQUIPMENT, Pressure Cabin (EB8.80.2281) - - - - 
(See Section EA) 

FUSELAGE, Front, Frames 1 to 12A = - - - 

Assembly (EB8.10.4001) 

Spares for: 

BALLAST, Weights, Assembly (Mod 3215} = = - FBL/1 
(EBS.84.1) 

Spares for: 

EBS .81.19 BRIDGE-PIECE 2 DTD5020 (is FB3/1 
EBS .84.21 BRIDGE-PIECE ag DTD5020 C FB3/2 
EBS .84.17 NUT, 11/8 in. dia. WHIT 14 si ¢ FB3/3 
EBS .84.11 PLATE, Clamp 26 L72 a FB3/4 
EBS.84.7 SCREW, bridge-piece a 51 c FB3/5 
EB8.84.9 SCREW, support bar 12 S1 c FB3/6 
EBS.84.15 SCREW, bridge-piece i4 $1 = FB3/7 
EB8.84.13 SPIGOT, beam locating 5 $92 c FB3/8 
AS4589 WEIGHT, ballast (See AP4326J, 77 Lead c FER/93 

Vol. 1 Sect. 2 Chap. 3) 

A.L. No. 46 Jun 1989 



Page FB.2 Canberra F R Mk 9 
FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
3 4 5 6 L.M. 

EB&.83.1637 BRACKET, Mounting, 2 Position Camera, 2 - € FBI/2 

Frames 3-4, Port and FB2/1 

Starboard, Group (Pre 

Mod 4991) 
EBS .83.1637x3 BRACKET, Mounting, 2 Position Camera, 2 - c FBI/3 

Frames 3-4, Port and FB2/2 

Starboard, Group (Mod 4991) 

Spares for: 

Philidas Ltd 

NUT, wing, die-cast, 1/4 in. BSF 2 - FB2/3 

Attachment of wing nut to rod 

SP90/A5 Pin, split, 1/32 in. dia. i 7 co FB2/4 
SP16/E Washer, 1/4 in. iL = c FB2/5 

EBS .83.1581 ROD, screwed, 1/4 in. BSF 2 $96 Cc FB2/6 

EBS .83.1579 TRUNNION Z 596 c FB2/7 

Attachment of bracket to fuselage 
structure 

A25/1C Bolt, 2BA 8 - ¢ FB2/8 

EAL.10.217 BRACKET, Mounting, Nosewheel Pivot 1 - ¢ FB1/4 

Shaft, Port Group FB2/9 

EA1.10.218 BRACKET, Mounting, Nosewheel Pivot 1 - L FB1/5 

Shaft, Starboard Group FE2/10 

Spares for: 

EA1.10.2685 CAP 1 ~ ¢ FB2/11 

Attachment of cap to bracket 

A25/157 Bolt, 3/8 in. BSF 2 = ¢ FB2/12 

A25/289 Bolt, 3/8 in. BSF 2 - c FB2/13 
A27/dS Nut, slotted, 3/8 in. BSF 4 - c FB2/14 
SP90/Cca Pin, split, 1/16 in. dia, 4 ~ c FB2/15 
EA3.10.2793 Washer, special 2 DTD6é83 c FRB2/16 
SP15/d Washer, 3/8 in. 2] - c FB2/17 
SP21 NIPPLE, lubricating 1 = ¢ FB2/18 
EA1L.10.217/A SPIGOT, locating Eg 896 c FB2/19 

Attachment of bracket to pressure 
bulkhead 

EA3.10.2383 Bolt, 5/16 in. BSF 2 $96 ay FR2/20 

A25/4E Bolt, 1/4 in. BSF 10 | - c FB2/21 
A26/6E Bolt, 1/4 in. BSF 2] - c FB2/22 
SP16/G Washer, 5/16 in. 2 = c FB2/23 
EA1.10.231 BUSH, bearing, nosewheel pivot shaft 2 DTD197 c FB2/24 
EA1L.10.9395 DOOR, Nose Undercarriage, Port Group 1 - i - 

(Pre Mod 5282)(Supplied to 
Pt. No. EA3.00.149, for 
spares purposes) 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.3 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
3 4 5 6 L.M. 

EA1.10.939x24 DOOR, Nose Undercarriage, Fort Group 1 - L - 

{Mod 5282 Pre Mod 5000 ALT 

SB/9/087) (Supplied to Pt. 
No. EA3.00.149 for spares 

purposes) 

EBS .10.8315 DOOR, Nose Undercarriage, Port Group 1 - L FBL/6 

{Mod 5000 ALT SB/9/087) PB2/25 
(Supplied to Pt. Ne. 
EBS.00.869 for spares 
purposes} 

Spares for: 

EAL.10.955 PAD, rubber ul = Cc FR2/26 

EA1.10.949 SHIM 1 Lam. Alum c FB2/27 

Attachment of pad and shim to door 

AI3/C32 Screw, csk. 2BA 2 - a FB2/28 
EEAS6/C Washer, cup 2 - a FB2/29 

EA3.10.2811 STRIP, sealing (Pre Mod 5282) (Make AR Synthetic L - 
from Ref. 4756) Rubber 

EA3 .10.6583 SEAL, ‘P' (Mod 5282 Pre Mod 5000 AR EEAS 844 LM > 

ALT 5B/9/087) (Make from Ref 

6147755) 
EBS .10.8317 SEAL, 'P’ {Mod 5000 ALT SB/9/087) AR EEAS 843 LM FB2/30 

(Make from Ref. 6147758) 

Attachment of port door to fuselage 
structure 

SP80/404 Rivet, 1/8 in. dia. AR - c - 
SP80/407 Rivet, 1/8 in. dia. AR - ec - 
SP80/507 Rivet, 5/32 in. dia AR - Cc - 
EA1.10.940 DOOR, Nose Undercarriage, Starboard, 1 - L = 

Group (Pre Mod 5282) 

(Supplied to Pt. No. 

EA3.00.150 for spares 

purposes) 

EA1.10.940x24 DOOR, Nose Undercarriage, Starboard 1 - L - 

Group (Mod 5282 Pre Mod 
5000 ALT 5B/9/087) (Supplied 
to Pt. No. EA3.00.150 for 

spares purposes} 
EBS .10.8316 DOOR, Nose Undercarriage Starboard 1 oz L FB1/7 

Group (Mod 5000 ALT FB2/31 

S$B/9/087) (Supplied to Pt.No 

EBB.00.870 for spares 

purposes} 

Spares for: 

EA3.10.3129 BLOCK, catch 2 DTD683 c FB2/32 

Attachment of catch block toe door 

EA1L.10.983 Bolt, spacial 2BA 4 $1 ‘2 FR2/33 

A.L. No. 46 Jun 1989 

mo 
od



Page FE.4 
Canberra P R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

Or 
3 4 5 46 LM. 

SP47/C Washer, spring, 2BA 4] - c FB2/34 
EA3.10.3085 BRACKET, spring seating 1 DTD683 Cc FB2/35 

Attachment of bracket to door 

A25/3C Bolt, 2BA 2 - c FB2/36 
AGS2001/c1 Nut, stiff, 2BA 2] - c FB2/37 
SP16é/c Washer, 2BA 2 = G FB2/38 
EA3.10.3193 HOOK, forward latch 1 - € FB2/39 
EA3.10.3239 HOOK, aft, latch 1 sii ¢ FB2/40 

Attachment of latch hook to door 

EA3.10.3375 Packing, aft latch 5 L72 ¢c FB2/41 
EAL.10.971 Pin, pivot i s11 € FB2/42 
EAL.45.989 Shim, forward latch 1 - c FB2/43 
EEAS28/23cu Washer, forward latch 2 = c FB2/44 
EA1L.10.955 PAD, rubber by - c FB2/45 

Attachment of pad to door 

A33/C32 Screw, csk. 2BA 2 - ic FB2/46 
EA1.10.949 Shim 1 Lam. Alum c FB2/47 
EEAS6/C Washer, cup 2 = c FB2/48 
EA3.10.3211 ROD, Connecting, Door Hooks, Z ~ L FB2/49 

Group 

Consisting of: 

BA3.10.3083 COLLAR, spring adjusting 1 DTD683 ¢ FB3/10 
EA3.10.3207 FORK-END, L.H. 2BA, aft i S96 ¢ FB3/11 
EA3.10,3213 FORK-END, R.H. 2BA, forward At 596 ¢ FB3/12 
A27/CP NUT, R.H. 2BA 2 = € FB3/13 
A27 /CPL NUT, L.H. 2BA a = c FB3/14 
EA3.10.3209 ROD, connecting i 596 < FB3/15 
EA3.20.2271 SPRING, tension 1 DTD2394 e FB3/16 

Attachment of connecting rod to 

forward and aft hooks 

AGS899/1 Collar 2 - c FB3/17 
SP4/¥/AT Pin, 5/32 ims dia. 2 ~ c FB3/18 
SP90/Cc4 Pin, split, 1/16 in. dia. 2) = ‘a FB3/19 
EA3.10.2811 STRIP, sealing (Pre Mod 5282) (Make AR Synthetic LM = 

from Ref. 4756) Rubber 
EA3.10.6583 SEAL, ‘P' (Mod 5282 Pre Mod 5000 AR EEAS 844 LM = 

ALT 5B/9/087) (Make from Ref 

6147755) 
EBSB.10.8317 SEAL, ‘P’ {Mod 5000 ALT SB/9/087) AR EEAS 843 LM FB2/50 

(Make from Ref. 6147758) 

Attachment of starboard door to 
fuselage structure 

SP80/404 Rivet, 1/8 in. dia. AR | - é - 
SP80/407 Rivet, 1/8 in. dia. AR - bee — 
SP80/707 Rivet, 5/32 in. dia. AR - c - 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.5 
FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No Material Eqpt Plate 
off |Specification |M.R. 

or 
i @2@ 3 4 5 6 L.M 

DOOR, Equipment Hatch, Assembly - - - FB1/8 
(EB8.10.7751) 

Consisting of: 

Martin Baker 
QO/MBEU/65930 CLIP, retaining, Q@.R. pin i ~ Cc FB3/20 

(Pre Mod 5297) 

Attachment of clip to door 

SP80/303 Rivet, 3/32 in. dia. (Pre 2 - c - 
Mod 5297) 

EA9.10.439 DOOR, Equipment Hatch, Group (Pre 1 = c - 
Mod 5282) (With trim 
allowance) 

EAS .10.439x2 DOOR, Equipment Hatch, Group (Mod Ee - P FB3/21 
5282)(With trim allowance) 

Spares for: 

AS2866/P LOCK, Group, Flush type 1 - L FB3/22 

Spares for: 

AS53682 BOLT, pivot 2 594 c FBU/1 
AS2552 HANDLE, Assembly, Outer, al c - 

Single Handle Lock 
AS2519 HANDLE, inner 1 C - 
AS2532 PLATE, catch 1 $3 c FBT /2 
AS2559 SEAL, handle 1 - ¢ FBV /3 
AS2558 SEAL, press button 1 ee c FBT /4 
AS53861 SEAL, push, button 1 Rubber c FB7/5 
AS2524 SPIDER, Assembly, L.H. 1 - Cc = 
AS2534 SPRING, for catch 1 DTD215 < FRU /6 
AS2556 STUD, spring 1 S21 c FBT /7 

Attachment of lock to door 

A33/B12 Screw, csk, 4BA al - c - 
EAS.10.2367 PANEL, detachable 22 swg a L7 LM FB3/23 

Attachment of panel to door 

AS1248/1/2B Bolt, 4BA ral - c FB3/24 
EAL.10.549 ROD, end, door lock 2 Li Cc FE3/25 

Attachment of red end to link 

SP4/¥/B2 Pin, 3/16 in. dia. 1] - c FR3/26 
SP90/C4 Pin, split, 1/16 in dia. aL = c FB3/27 
EA9.10.2369 STRIP, sealing (Pre Mod 5282) 1. Synthetic LM - 

(Make from Ref. 4432) Rubber 
EBS8.10.8299 SEAL, 'P' (Mod 5282)(Make from Ref dl, EEAS 643 LM FB3/28 

6147758) 
Martin Baker 
MBEU/1101 SEAR, assembly (Pre Mod 5297) i| - = = 

A.L. No. 46 Jun 1989 



Page FB.6 Canberra P R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 

Part No. Description No. Material Egpt Plate 

off | Specification |M,.R. 

or 

3 4 5 6 L.M. 

Martin Baker 

MBEU/72667 SEAR, assembly (Mod 5297) 1 - L - R 

STOWAGE, assembly, safety pin (Mod 1 - LM - 

5297, satisfied by 

SEM/CAN/0100/STC) 

EB8 .10.7941 FAIRING, hinged nose ramp, frame 1 EE Glasscloth c FB1/9 

(C/W inserts) (Pre Mod 5000 
ALT/SB/9/014) 

Attachment of fairing to bracket 

AS1242/2C Bolt, csk, 2BA 2 - c - R 
AGS2001/C1 Nut, stiff, 2BA 2] - c - R 

HATCH, Navigator's Escape, Assembly - = ~ FB1/10 
(EB8.10.4015 x4} 

Spares for: 

EBS .10.7453 COVER, torque tube 1 Glasscloth c FB4/1 

Attachment of cover to frame 1 
and 1A 

A25/2c Bolt, 2BA 12 | = c FB4/2 
SP13/c Washer, 2BA 12 | - c FB4/3 
EB&.10.8221 HATCH, Navigator's, Frangible, ze - L = R 

Group (Pre Mod 4397) 

EB8.10.8221x2 HATCH, Navigator's, Frangible, 1 - L - R 

(Mod 4397, Pre Med 5310) 
EBS .10.8221x3 HATCH, Navigator's Frangible i - L _ R 

(Mod 5310) 

Spares for: 

DETONATOR, Mini Cord F - - = je 

Installation (EB&.49.437) 
(Mod 4397) 

Spares for: 

2474-GF-55 CORD, mini AR - - - R 
EBS.49.389 STRIP, elastomer 2 - - - R 

DETONATOR Mechanism Instlin. - - - 
(EB8.49.433) (Mod 4397) 

Spares for: 

EBS .49.425 BRACKET, mounting 1 - C - R 

Attachment of bracket to 

doubler 

|} ALO2/2D Bolt, 10-32 UNF 2 - C - R 
2101-0604 Jo-Bolt, 3/16 in. dia. 4 - c - R 
AS&é600D Nut, stiff 2 = Cc = R 

A.L. No. 46 Jun 1989



Canberra P R Mk 9 Page FB.7 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
6 L.M. 

SP125/D Washer 2 - c - 
EBS .49.351 BRACKET 1 =- LMMR - 

EBS .49.353 BRACKET 1 = LMMR = 

EBS.49.429 GUARD, sear 1 = Cc = 

Spares for: 

AS&8609/D NUT 1 = c - 

Attachment of guard to 
bracket 

A102/1D Bolt, 10-32 UNF 1] - c - 
SP4/2/B19 Pin, shackle 1 - c = 

SP90/Cc8 Pin, split 1 - c - 
SP124/D Washer 1 - c “ 
EBS .49.407 DETONATOR Assy 2 = ¢ = 

Spares for: 

EBS.49.409 BASE ab - 

EBS.49.413 BRACKET, clamp 1 - Cc - 

Attachment of bracket to 

housing 

A1O2/10D Bolt 1 = ¢ =- 

AS8600D Nut, stiff 1 - c - 
SP124/D Washer Fe - c = 

EBS.49.415 HOUSING 1 - ¢ - 

F304325 HOUSING, dummy detonator ni - Cc - 
EBS.49.411 NUT i - ¢ - 
EBS .49.369 PIN, safety 1 ai c - 
EBS .49.417 PLUNGER 1 = ¢ - 

EBS .49.421 ROLLER J: ¢ - 

Attachment of roller to 

plunger 

SP4Y/AL Pin, shackle 1 - Cc - 

sP90/c5 Pin, split, 1/16 in. dia. 1] - c - 
EBS.49.423 SEAR 1 = Cc = 

EBS.49.419 SPRING HE - & - 

Attachment of detonator assy 

to mounting bracket 

EBS.49.431 Bolt, 1/4 in UNF 4 = & ~ 

SP124/E Washer 4 - c - 

TUBES MDC Installation - - - - 
(EB8.49.435) 

Spares for: 

EBS.49.347 CHANNEL I - (a ne 

A.L. No. 46 Jun 1989 

bi
 

i 
+e
 

m
o
d
 

ao
 

me
 

md 
ooo

 
po

 
omg

 
a 

a
m



Page FB.& Canberra P R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
a 6 LLM. 

EBB.49.379 BRACKET i - Cc - 

Attachment of bracket to 
channel 

A217/D16 Screw 10-32 UNF a * € - 
SP124/D Washer 1 - € - 

EBS .49.377 BRACKET Z Pe c - 

Attachment of bracket to 
channel 

A217/D16 Screw 10-32 UNF 1 - c - 
SP124/D Washer 1| - C - 
EBS,49.,383 BRACKET, mounting kL - i - 

Attachment of mounting to 

channel 

A217/D16 Screw, 10-32 UNF i - c - 

SP124/D Washer 1 - G - 

EBS .49.385 BRACKET 1 - Cc = 

EBS .49.435/A TUBE, inner strip id = - ~ 
EBS .49.435/5 TUBE, outer strip 1 = - = 

Attachment of tube outer 

strip to channel 

AS5419/5 Clip 1 ~ c - 
A217/D16 Screw, 10-32 UNF 1 - G - 

SP124/D Washer 1 = c - 
EBS .10.6687 FITTING, tongue, aft, port and 2 L65 c FB4/4 

starboard 

Attachment of aft fitting to 

hatch 

SP60/510 Rivet, 5/32 in. dia. 2 = ics FB4/5 

SP80/512 Rivet, 5/32 in. dia 2 = 1S FB4/6 

EBS.10.8161 FITTING, tongue, forward, port Hy 53 c FB4/7 

(Mod 3575) 

EB8.10.8162 FITTING, tongue, forward, ny s3 c FB4/8 

starboard (Mod 3575) 

Attachment of forward fitting 

to hatch 

SP80/507 Rivet 5/32 in. dia. Z = c FR4/9 

SP80/510 Rivet, 5/32 in. dia. 2 = c FB4/10 
EBS .10.8169 PLATE, striker 1 si Cc 

EBS .10.6311 PLATE, tongue, side, port and 8 DTD546 = FB4/11 

starboard 

Attachment of side tongue plate 
to hatch 

A30/5C Bolt, 2BA 4 - c FB4/12 
A27/CP Nut, 2BA 4 - c FB4/13 

SP15/Cc Washer, 2BA 4 = Cc FB4/14 

A.L. No. 46 Jun 1989 

bo
ob
 

bt
 

bo
 

od
 

h
o
g
 

od
 

S
o
 

om
 

Bs)



Canberra P R Mk 9 
Page FB.9 

FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Eqpt Plate 
off | Specification |M.R. 

OF 

5 6 L.M. 

MECHANISM, Release, Navigator's - - - FBL/11 
Frangible Hatch Assembly 
(EB8.49.11) 

Spares for: 

EBS.49.55 BAR, torque, external release 1 8596 3 FR4/15 
EBs .49.63 BEARING, stringer, torque bar al L72 isl FB4/16 

Attachment of bearing to 
stringer 36 

SP80/407 Rivet, 1/8 in. dia. 3 - ¢ FB4/17 
EBS.49,103 BEARING, end, torque tube, port 1 Ferobestos ¢ PB4/18 

LF3 
EB8.49.104 BEARING, end, torque tube, 1 Ferobestos c FB4/19 

starboard LF3 

Attachment of end bearing to 
structure 

AS1242/2¢ Bolt, ¢sk, 2BA 2] - c FB4/20 
AS1242/3¢ Bolt, csk. 2BA 2 - ¢ FB4/21 
EBS.49.315 BOLT, lever operating 8 596 C/MR - 

{Mod 3720) 
EBS.10.3603 BOX, Spring, Override, i = c FB4/22 

Univalve, Group 

Spares for: 

EBB.10.3609 SPRING 1 DTD124 & FB4/23 

Attachment of spring box to 
anchor bracket and pawl on 

univalve 

SP4/¥/A3 Pin, 5/32 in. dia. 1] = c FB4/24 
SP4/Y¥/n4 Pin, 5/32 in. dia. i | & c PB4/25 
SP90/c4 Pin, split, 1/16 in. dia. 2 > e FB4/26 SP13/B Washer, 4BA 2] - c FB4/27 
EBS.49.33 BRACKET, pivet, operating 4 L65 c FB4/28 

lever, port (Pre Mod 3720) 
EBS.49.197 BRACKET, pivot, operating 4 L65 c/MR FB4/29 

lever, port (Mod 3720) 
EBS.49.34 BRACKET, pivot, operating 4 L65 f FR4/30 

lever, starboard (Pre 

Mod 3720) 
EBS.49.198 BRACKET, pivot, operating 4 L65 C/MR FB4/31 

lever, starboard (Mod 3720) 

Attachment of pivot bracket to 
longeron 5 and 37 

A25/4C Bolt, 2BA L = fe - 
AS1242/5¢ BOLT, csk. 2BA 1 = C ~ 
A27/CP Nut, 2BA 2]o- é = 
SP15/C Washer, 2BA 2] - c a 
EBS .49.195 BRACKET, (Mod 3575) Forward 1 - cS FB4/32 

Retaining Port, Group 

A.L. No. 46 Jun 1989 

ft
 

or
 

od 
fd



Page FBR.10 Canberra P R Mk 3 
FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
5 6 L.M. 

EBS8.49.196 BRACKET, (Mod 3375) Forward 1 = ¢ FRB4/33 
Retaining Starboard Group 

Spares for: 

EBS .49.193 SPRING, (Mod 3575) 2 DTD215 c FB4/34 

Attachment of retaining bracket 
to frame 1A 

A25/3C Bolt, 2BA 4|- c FB4/35 
A27/CP Nut, 2BA 4]- c FB4/36 
SP15/C Washer, 2BA 4} = C FB4/37 
EB&8.49.117 BRACKET, guide, catch pin, port = - Cc FB4/38 
EB8.49.118 Bracket, guide, catch pin, £ - c FB4/39 

starboard 

Attachment of guide bracket to 
frame 1A 

SP80/506 Rivet, 5/32 in. dia. 3 - c - 
EBS.49.175 BRACKET, locking, torque tube 1 | 65 e FB4/40 

lecking lever, port only 

Attachment of locking bracket 

to structure 

A25/3C Bolt, 2BA ad - c FB4/41 
A25/10C Bolt, 2BA 48 - c FB4/42 
A27/CP Nut, 2BA 2 oa c FB4/43 
SP15/C Washer, 2BA 2 = c FB4/44 
EBS.49,177 BRACKET, stop, torque tube port 1 L65 Cc FR4/45 

only (Pre Mod 3720} 

EBS .49.223 BRACKET, stop, torque tube ak L65 c/MR FB4/46 
locking lever, port only 

{Mod 3720) 

Attachment of stop bracket to 

structure 

AS1242/3C Bolt, csk. 2BA Vial Eee c FR4/47 
A27,/CP Nut, 2BA 2 = 124 FR4/48 
SP15/c Washer, 2BA 2 - = FB4/49 
EBS .49.245 CABLE, Assembly (Mod 3720) 1 - c/MR - 
EBS .49.243 CAM, Assembly (Mod 3720) 1 = C/MR = 
EBS .49.25 COLLAR, torque bar 1 TL c FB4/50 

Attachment of collar to torque 

bar 

Sp90/cs Pin, split, 1/16 in. dia 1 - c FB4/51 
EBS.49.67 FORK-END, tension rod, external 1 Sl iC FB4/52 

release mechanism 

Attachment of fork-end to 

tension rod and lever on 
torque bar 

A27/CP Nut, 2BA 1] = c FB4/53 
SP4/Y¥/A4 Pin, 5/32 in. dia. 1 - a FB4/54 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.11 
FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
5 6 L.M. 

SP90/C4 Pin, split, 1/16 in. dia. 1 - c FB4/55 
SP13/B Washer, 4BA 1 - c FB4/56 
EBS .49.99 FITTING, end and lever, torque 1 L65 c FR4/57 

tube, port side 

Attachment of end fitting to 
torque tube 

A25/10C Bolt, 2Z2BA 2 = 5 FB4/58 
A27/CS Nut, slotted, 2BA Z = Cc FB4/59 
SP1i5/C Washer, 2BA 2 = c FB4/60 
30A/9437135 Wire, locking 22 SWG AR - c FB4/61 
EBS.49.17 HANDLE, External Release Group id - L FB4/62 

Spares for: 

EBS .49.81 EYE-END 1 $96 c FB4/63 

Attachment of release handle to 

fuselage skin 

AS1242/1B Bolt, csk. 4BA Lh) = c FB4/64 
EB8.49.29 LEVER, operating, attachment 1 596 c FB4/65 

pin at frame 1B starboard 

only (Pre Mod 3720) 
EBS .49.229 LEVER, operating, attachment 1 s98 c/MR FB4/66 

pin at frame 1B starboard 

only (Mod 3720) 

EBS.49,31 LEVER, operating, attachment 4 S96 ¢c FB4/67 
pin, port (Pre Mod 3720) 

EBS.49.313 LEVER, operating, attachment 4 598 c/MR FE4/68 
pin, port (Mod 3720) 

EBS .49.32 LEVER, operating, attachment 4 $96 x FB4/69 
pin, starboard (Pre 

Mod 3720) 
EBS .49.314 LEVER, operating, attachment 3 598 C/MR FB4/70 

pin, starboard (Mod 3720) 

Attachment of operating lever 
to pivet bracket 

A27/ET Nut, lock, 1/4 in. BSF 1] - c FB4/71 
EBS.49.27 Pin, pivot (Pre Mod 3720) al Sl c FB4/72 
EBS .49,.199 Pin, pivet (Mod 3720) uf s98 ce FB4/73 
SP15/E Washer, 1/4 in. Lf, c FB4/74 
EBa.49,.57 LEVER, torque bar, external al S96 c FB4/75 

release handle 
EBS .49.59 LEVER, torque bar, external 1 L64 c FR4/76 

release handle 

Attachment of lever to torque 
bar 

A25/8C Bolt, 2BA 1] - ¢ FB4/77 
A27/CS Nut, slotted 2BA 1 as c FB4/78 
EBS .49.23 Spacer 1 Ti (al FB4/79 
SP90/CE6 Pin, split, 1/16 in. dia. 1 = c FB4/80 
SPi5/c Washer, 2BA | o FB4/81 

AL. No. 46 Jun 1989 



Page FB.12 Canberra P R Mk 3 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
5 6 L.M. 

EBS .49.139 LEVER, operating, micro switch i L64 c FR4/82 

Attachment of lever to locating 
pin 

SP90/c4 Pin, split, 1/16 in. dia. ee - C FB4/83 
EBS .49.41 Spring 1 DTD215 c FB4/84 

| sP15/c Washer, 2BA 1] - c FB4/85 
EBS.49.171 LEVER, Locking Torque Tube 1 - c FB4/86 

Group 

Spares for: 

EBS .49.181 SPRING 1 DTD215 c FB4/87 

Attachment of locking lever to 

torque tube 

A25/13C Bolt, 2ZBA 1 = c FR4/88 

A27/CS Nut, slotted 2BA af - c FR4/89 

SP90/C6 Pin, split, 1/16 in. dia 1] - c FB4/90 
SP15/c Washer, 2BA ij - ¢ FB4/91 
EBS .49.95 PAWL, univalve i Lé5 33 FR4/92 

Attachment of pawl to univalve 

A25/7C Bolt, 2BA 1] - s FB4/93 
A27/CP Nut, 2BA i] - c FB4/94 
SP15/c Washer, 2BA 1 - ¢ FB4/95 
EBS.49.137 PAWL, microswitch a L64 € FR4A/96 

Attachment of pawl to univalve 

pawl 

SP4/Y/A11 Pin, 5/32 in. dia 1 oe & FB4/97 

sPp90/c4 Pin, split, 1/16 in. dia. 1] - os FB4/938 
SP13/B Washer, 4BA 1 = c FB4/99 
EBS.49.19 PIN, attachment, frangible 8 596 c FB4/100 

hatch (Pre Mod 3720) 

EBB.49.227 PIN, attachment (Mod 3720) Pa 896 c/MR - 
EB&S.49.279 PIN, attachment (Mod 3720) T $96 C/MR - 

Attachment of pin to operating 

lever 

SP4/¥/A7 Pin, 5/32 in. dia. 58 = ies Fa4/101 

SP90/C4 Pin, split, 1/16 in. dia. L Sa 5 FB4/102 
SF13/B Washer, 4BA ‘i - c FB4/103 
EBS .49.143 PIN, locating microswitch 1 895 Cc FB4/104 

operating lever 

Attachment of locating pin to 
structure 

A27/CP Nut, 2BA 1] - fas FB4/105 
SF15/c Washer, 2BA 1 = i FH4/106 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FEBE.13 
FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No, Material Eqpt Plate 
off | Specification |M.R. 

or 
5 6 L.M, 

EBB.49.187 PIN, Locking, Warning, Group 1 = € - 

Spares for: 

EBS.49.185 LABEL, warning 1 Darvic LF c FB4/107 
A409 FIN, "Pip", quick release i - Cc FB4/108 
EBS .49.113 RING, bearing, torque tube, L Ferobestos = FB4/109 

starboard side LF 

Attachment of bearing ring to 
structure 

A25/4¢ Bolt, 2BA 3b om € FB4/110 
A27T/CS Nut, slotted, 2BA 3 = c FB4/111 
SP90/C6 Pin, split, 1/16 in. dia. 3 - c FB4/112 
SP15/C Washer, 2BA 3 - ¢ FE4/113 
EBS .49.65 ROD, tension, external release i si Cc FB4/114 

mechanism (Pre Mod 3720) 
EB8.49.221 ROD, tension, external release 1 s1 c/MR - 

mechanism (Mod 3720) 

Attachment of tension rod to 

forkend at lever of torque 
bar to attachment pin lever 

at frame 1C, starboard only 

SP4/¥/A4 Pin, 5/32 in. dia. 1 - ¢c FB4/115 
sP90/c4 Pin, split, 1/16 in. dia. i - Cc FB4/116 
SP13/8 Washer, 4BA L = c FB4/117 
EBS .49.145 SCREW, adjustable, micro switch 1 S95 c FB4/118 

Attachment of adjustable screw 
to operating lever 

A27/CT Nut, lock 2BA 1 a a FB4/119 
EBB.49.307 SPRING, (Mod 3720) 1 DTp215 c/MR = 
Dowty 

DN13222 Mk.2 SWITCH, micro (Mod 4826) 1 = L FR4/120 
OR 

Dowty 

DN13222 Mk.3 

Attachment of microswitch to 

structure 

A25/9B Bolt, 4BA 2 - c FB4/121 
A27/BP Nut, 4BA 2 - ¢ FB4/122 
EBS .49,147 Packing 18swg 1 L72 c/LM FB4/123 
SP13,/B Washer, 4BA 2 - ae FPB4/124 
EBS.49.35 TUBE, Operating, Torque Tube to 2 = c FB4/125 

Lever at Frames 1¢C, Port 

and Starboard, Group 
{Pre Mod 3720) 

EBS .49.215 TUBE, Operating, Torque Tube to 2 Cc/MR - 
Lever at Frame 1C, Port and 
Starboard, Group (Mod 3720) 

EBS .49,37 TUBE, Operating, Levers between 2 - e FB4/126 
Frames 1¢C and 2A, Port and 

Starboard, Group (Pre 
Mod 3720) 

A.L. No. 46 Jun 1989 



Page FEB.14 Canberra P R Mk 9 
FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
5 6 L.M. 

EBs .49.207 TUBE, Operating, Levers between 2 - c/MR - R 
Frames 1C and 2A Port and 

Starboard, Group (Med 3720} 
EBS .49.39 TUBE, Operating, Levers between 4 - Cc FR4/127 R 

Frames 24 and 3A, and 
Frames 3A and 4B, Port and 

Starboard Group (Fre 

Mod 3720) 

EBS.49.209 TUBE, Operating, Levers between 4 - c/MR - R 
Frames 2A and 3A, and 

Frames 3A and 4B Port and 
Starboard, Group (Med 3720) 

Spares for: 

EBS.49.47 FORK-END, screwed 25A - $l Cc FB4/128 
(Pra Mod 3720) 

Attachment of fork-end to 

operating tube 

A227 /ET Nut, lock, 1/4 in. BSF 1 = ¢ FB4/129 

Attachment of operating tube to 
operating lever 

SP4/Y¥/A3 Pin, 5/32 in. dia. frame 4B + - c FB4/130 R 
only 

SP4/Y¥/A6 Pin, 5/32 in. dia. 25) - Cc FB4/i31 
sp90/c4 Pin, split, 1/16 in. dia. 2] - e FB4/132 
SP13/B Washer, 4BA 2 = g FB4/133 
EBS8.49.13 TUBE, Torque, Group (Pre 1 = L FB4/134 

Mod 3720) 1 

EBS.49.309 TUBE, Torque, Group (Med 3720) 1 - L/MR - R 

Spares for: 

EBB.49.99 FITTING, end and lever i Lé65 Cc FB4/135 

Attachment of end fitting to 

torque tube 

A25/10C Bolt, 2BA 2 = GC Fa4/136 
| A27 /CS Nut, slotted, 2BA 2 - c Fa4/137 
SP15/c Washer, 2BA 2 = c FB4/138 
30A/9437135 Wire, locking 22swq. AR | - é FB4/139 
EBS.49.113 RING, bearing 1 Ferrobestos i FR4/140 

Attachment of ring bearing 
to structure 

A25/4C Bolt, 2BA 3 - € - R 
A27/CS Nut, slotted, 2BA 3 = ¢ as R 
SP90/C6 Pin, split, 1/16 in. dia. 3 - € - R 
SP15/c Washer, 2BA 3 - (a = R 

A.L. No. 46 Jun 1989



Canberra P R Mk 9 Page FB.15 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
3064¢~<«~S L.M. 

Dunlop Co. 

AC10236 UNIVALVE, hatch release 1 - L FB4/141 

mechanism (For spares see 

AP.4515¢C, Vol.3)} 

Attachment of univalve to 
mounting 

A25/6C Bolt, 2BA a] € - 
EBS .49.79 Packing l2swg 1 L72 Cc/LM FB4/142 

SP15/c Washer, 2BA 3 - c FB4/138 
30R/9437135 Wire, locking 22swgq AR = c = 

EBS .10.7361 SEAL, inflatable, navigator’s ne - L FB4/143 

frangible hatch (Pra 

Mod 5308) 
EB8.10.8311 SEAL, inflatable navigators 1 - L FB4/144 

frangible hatch (Med 5308) 

Attachment of inflatable seal to 

fuselage structure 

Dunlop Co. 

S81 Adhesive (Pre Mod 5308} AR - c = 

Dow Corning 

RIV732 Adhesive {Mod 5308) AR - Cc - 
EBS .10.4017x7 KEEL, Unit, Frame 1 to Pressure i - P - 

Bulkhead Assembly (Supplied 

to Pt. No. EBS.00.633 for 
spares purposes} (Pre Mod 
5000 ALT/SB/9/015) 

EB&.10.4017x10 KEEL, Unit, Frame 1 to Pressure iT - P - 

Bulkhead Assembly (Supplied 
to Pt. No. EBS.00.804 for 
Spares purposes) (Med 5000 
ALT/SB/9/015) 

Spares for: 

EBS.10.8033 BOLT, ballast weight side plates, 4 $96 c FB3/29 
pressure bulkhead stiffener 

(Mod 3215) 

BBS .10.7457 BRACKET, strut retaining, frames ‘iL - c - 
2-3, starboard only 

Attachment of bracket to cabin 

floor 

SP80/406 Rivet, 3/8 in. dia. 4 - Cc = 

SKINNING, AND STRUCTURE, Assembly = - - = 

(EB8.10.4011) 

Spares for: 

BULKHEAD, Pressure, Assembly - - = FB1/12 
(EB8.10.19) 

A.L. No. 46 Jun 1989 



Page FB.16 Canberra P R Mk 9 

FUSELAGE 

FORWARD 

Class 
of 

Part No. Description Ne. Material Eqpt Plate 
off | Specification |M.R. 

or 
5 6 L.M. 

Spares for: 

EBS8.10.3597 BLOCK, anchor L L65 £ FBS/1 

Attachment of anchor block 

te bulkhead 

A25/3C Bolt, 2BA 2 ae c - 

A27/CT Nut, lock, 2BA 2 es & ad 

AGS1186/3 Seal, bonded 2 ee c fe 
EBS.10.3591 BRACKET 1 L65 ¢ FBS/2 

Attachment of bracket to 
bulkhead 

A25/1C Bolt, 2BA Be |) se c a 
A27/CT Nut, lock, 2BA 4 = c = 

AGS1186/3 Seal, bonded 4 - € - 

EB8.10.3621 FAIRLEAD, by-pass valve 1 LFS21 c FB5/3 

mounting 

Attachment of fairlead to 

bulkhead 

SP80/509 Rivet, 5/32 in. dia. 4 - c - 

EBS.10.3131 HOUSING, seal 1 L65 c FB5/4 

Attachment of housing to 

bulkhead 

AS2227/405 Rivet, 1/8 in. dia. 2 - c - 
Dowty 
uU.203 Seal "u" 1 - = - 

EBB.45.1771 MOUNTING, member assembly 1 - c - 
£56.10.3127 NUT, anchor, 1/4 in. BSF 1 L65 Cc FB5/5 

Attachment of anchor nut 
to bulkhead 

SP8O0/405 Rivet, 1/8 in. dia. 2 = ¢ - 

Graviner Ltd. 

Type 12C473-1 DETECTOR, crashstrip z = iss FB1/16 

Attachment of detector to keel 

A27/BP Nut, 4BA 22 - e = 

A33/B16 Screw, csk. 4BA 22 ~ Cc - 
SP15/B Washer 22 za a = 
EBs .10.4019 FRAME 1, Structure Assembly 1: = L - 

Spares for: 

EBS.10.6475 BRACKET, strut support 1 L65 & FB1/13 

FBS/6 
Attachment of bracket to 
frame 1 

A25/4C Bolt, 2BA 2 = c FB5/7 

AS1242/4C Bolt, csk. 2BA 2 aa La FB5/8 

A27/CP Nut, 2BA 4 = Cc FBS/9 

SP13/C Washer, 2BA 4 - ¢ Fp5/10 

td
 

bd
 

bo
 

A.L. No. 46 Jun 1989 

t
o
d
 

b
o
o
m
 

m
o
o
n



Canberra P R Mk 9 Page FB.17 

FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Eqpt Plate 
off | Specification |M.R. 

or 
4 5 6 L.M. 

EA1.10.829x1 PLUG, Drain, Group (Pre 1 - GL FB1/14 

Mod 5000 ALT/SB/9/067) 

EA1.10.829x2 PLUG, Drain, Group (Mod 5000 1 - LM - 
ALT/SB/9/067) (Modify on 

issue) 

Consisting of: 

EA1.10.827 HOUSING i L40 ¢€ FB5/11 
SP90/E6 PIN, split, 3/32 in. dia. 1 - c FB5/12 

(Pre Mod 5000 ALT/SB/9/067) 
Geo.Angus Co. 

OR.12 RING, sealing ie 60* Cc FB5/13 
Shore P60 

EAL.10.825 SCREW, drain plug 1 L40 c FB5/14 

Attachment of drain plug to 
keel skin 

AS2230/405 Rivet, csk. 1/8 in. dia. 8 - ¢ FB5/15 

STRUCTURE, Pressure Cabin - - - - 

& Keel Unit (EBS.10.4009) 

Spares for: 

EBS.10.4901 GUIDE, bolt, lower spigot 1 - Cc FB1/15 

attachment 

MECHANISM, Canopy Operating Assembly = -_ = FBL/17 

(EB8.10.2219) 

Spares for: 

ACTUATOR, Assembly (EB&.10.7585) - - = FB1/18 

Spares for: 

Bradford 

AE4O026 Mk.2 ACTUATOR, linear i = FP FB6/1 

Attachment of actuator to mounting 

AGS899/6 Collar t - c ™ 
SP4/Y/F18 Pin, 5/16 in. dia. 1 - c - 
SP90/C6 Fin; split, 1/16 ins dia. £ - ¢ - 
EBS8.10.2671 BELLOWS, connecting rod, cabin 2 - (4 FR6/2 

sealing (Pre Mod 4816) 

EB8.10.8233 BELLOWS, connecting rod, cabin FB6/3 

sealing (Mod 4816) 

Attachment of bellows to 
connecting rod and housing 

on pressure bulkhead 

SP91L/A Clip, "Jubilee" - = € - 

SP91/E Clip, "Jubilee" 1 = ¢ - 

A.L. No. 46 Jun 1989 

o
o
 

om
 

om
 

m3
 

R



Page FB.18 Canberra P R Mk 9 
FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
l12 3 4@ 5&5 6 L.M. 

EB8.10.2673 Collar 2 LFBBS Cc FRG6/4 
EBS .10.2625 BOX, Spring, Override, Canopy 1 - ¢ Fe5/16 

Locking, Group 

Spares for: 

EB8.10.2635 SPRING 1 DTD215 ¢ FB5/17 

Attachment of spring box to 

eress shaft lever and 
bulkhead mounting 

AGS899,/2 Collar 2] - c FB5/18 
SP4/¥/B6 Pin, 3/16 in. dia. 1| = c FBS/19 
SP4/Y/B8 Pin, 3/16 in. dia. 1 - CG FB5/20 

SP90/cs Pin, split, 1/16 in. dia. 2 - c FEBS/21 
EBS.10.3603 BOX, Spring, Override, Inflation 1 - c FB5/22 

Valve Group 

Spares for: 

EB8.10.3609 SPRING 1 DTD215 ¢ FBS /23 

Attachment of spring box to valve 
lever and bulkhead mounting 

AGS899/1 Collar 2 = Cc FE5/24 

SP4/¥/A4 Pin, 5/32 in. dia. 1 - € FB5/25 
SP4/Y/A6 Pin, 5/32 in. dia. a) = c FB5/26 
5P90/C6 Pin, split, 1/16 in. dia. 2] = é FBS/27 
EBS .10.2569 BRACKET, support, cross shaft, 1 - Cc FB6/5 

port 

EBS .10.2979 BRACKET, support, cross shaft, { - € FB6/6 

starboard 

Attachment of bracket to structure 

AZ5/2C Bolt, 2BA 4 = € FR6/7 

A25/3C Bolt, 2BA 2] - € FB6/8 
A27/CP Nut, 2BA 6] - e FB6/9 
SP15/c Washer, 2BA 6 - Cc | FB6/10 

EBS .10.2893 BRACKET, cover support, pressure 1 DTD124 c FB6/11 

bulkhead, starboard 

Attachment of bracket to pressure 

bulkhead 

A25/3C Bolt, 2BA 2]|- eC FB6/12 
A27/CP Nut, 2BA z - Cc FB6/13 
SP15/c Washer, 2BA 2] - Cc FB6/14 
EBS.10.2895 BRACKET, cover support, pressure 1 DTD124 c FB6/15 

bulkhead port 

Attachment of bracket to pressure 
bulkhead 

4A25/2B Bolt, 4BA 1] - ¢e FB6/16 
A2Z5/3C Bolt, 2BA 2 ~ c FB6/17 
A27/BP Nut, 4BA 1 - € FB6/18 
A27/CP Nut, 2BA 2| - Cc FB6/19 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.19 

FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

5P15/B Washer, 4BA 4 - ¢ FB6/20 

SP15/c Washer, 2BA 2 - ¢ FBG6/21 

EBS .10.2905 HOUSING, bearing, cross shaft, 1 L65 & FB6/22 

port 

EB8.10.2197 HOUSING, bearing, cross shaft, i L65 c FB6/23 

starboard 

Attachment of bearing housing to 
structure 

TTSi2.5 Bearing, torque tube 1 - c FR6/24 
A25/2C Bolt, 2BA 4 = ¢ FBG6/25 

A25/3c Bolt, 2BA 2 = ¢c - 

A27/CP Nut, 2BA 6] - c FR6/26 
SP15/c Washer, 2BA 6 - c FR6/27 
EBS .10.6945 HOUSING, control rod, port 1 L16 «& L54 ¢ FBGE/268 

EBS.10.6947 HOUSING, control red, starboard 1 L1s & L54 ¢ FB6/29 

Attachment of housing to pressure 
bulkhead 

A25/2B Bolt, 4BA 2 = c = 

A25/2C Bolt, 2BA 2 - c En 

A25/3C Bolt, 2BA 2 - c - 

A27/BP Nut, 4BA 2] - e = 
A27/CP Nut, 2BA 4 = c = 

SP15/B Washer, 4BA 2 - g - 

SPi5/Cc Washer, 2BA 4 - ¢ - 

£B8.10.3785 KEY, locking pin operating 4 $97 ¢ FB8/1 

Attachment of key te push rod 

EB8.10.707 Nut, lock, 1/4 in. BSP 1 s95 c FB8/2 

| EBS.10.2683 LINK, actuator, and rack, 1 L65 (a FB5/28 

starboard side 

EBS8.,10.7257 LINK, actuator, and rack, port 1 L65 c FBS/29 

Side 

Attachment of links to actuator 
and mounting bracket on 

pressure bulkhead 

AGS899/4 Collar 1 - e€ FB5/30 

A27/CS Nut, slotted, 2BA 2 - c FB5/31 
SP90/C6 Pin, split, 1/16 in. dia. 1 - c FB5/32 
5P90/c8 Pin, split, 1/16 in. dia. 2 - c FB5/33 
EBS.10.3615 Spigot, actuator and links 1 $94 - FB5/34 
EB8.10.3567 Stud, links to bracket 1 $94 e FB5/35 
SP15/c Washer 2 - c FB5/36 
EBS.10.7259 LINK, connecting, microswitch 1 L72 te FB5/37 

Attachment of link to port 
actuator link and 

microswitch lever 

AGS899/1 Collar 2 = c FB5/38 
SP4/Y¥/A2 Pin, 5/32 in. dia. 1 - c FBS/39 
SP4/¥/A6 Pin, 5/32 in. dia. 1] - c FB5/40 
SP90/C8 Pin, split, 1/16 in. dia. 2} - c FBS/41 
SP16/5 Washer, 4BA 1 = (cd FB5/42 

A.L. No. 46 Jun 1989 

D
a
m
a
 

s
w



Page FB.20 Canberra P R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 LM. 

EBS .10.1987 PIN, canopy locking, forward port 3 597 c FB6/30 
and starboard and aft 

starboard only 
EB8.10.5057 PIN, canopy locking, aft port only 1 So7 Cc FB6/31 

£B8.10.713 ROD, connecting, forward locking, 1 - S FB6/32 

port, group 

EB8.10.1183 ROD, connecting, aft lecking, pert 2 - q FB6/33 

and starboard group 
EB8.10.1185 ROD, connecting, forward locking, 1 - c FB6/34 

Starboard group 

Attachment of connecting rod to 

push rod and cross shaft 

lever 

AGS571/507 Bolt, shear 5/16 in BSF 2 - ¢ FB6/35 
AGS572/CP Nut, slotted, thin, 5/16 in BSF 2 c FB6/36 
SP90/C8 Pin, split, 1/16 in dia 2 - c FB6/37 
EBS.10.1989 ROD, push, locking mechanism, 2 s97 ec FR6/38 

forward, port and starboard 

EBS.10.5063 ROD, push, locking mechanism, aft, 1 s9o7 (24 FBR6/39 

port only 

Attachment of push rod to locking 
mechanism 

EBB,.10.5061 Fork-end 1 897 c FB6/40 
EBS.10.5065 Grub-screw, 4BA rH $94 ie FB6/41 

EBS.10.747 Link, connecting i so7 c FB6/42 

A27/IT Nut, lock, 3/8 in. BSF =] - FR6/43 
EB8.10.1991 ROD, push, locking mechanism, z S97 34 FB6/44 

aft starboard only 

Attachment of push rod to locking 
mechanism 

EBS .10.747 Link, connecting 1 S97 c FB6/45 

A27/IT Nut, lock, 3/8 in. BSF ij - c FB6/46 
EBS.10.11597 SHAFT, cross group (Mod 4826 1 - e FR6/47 

Pre Mod 5163 Issue 3) 

EBS.10.1197x5 SHAFT, cross group (Mod 5163 1 = P FBR6/48 
Issue 3) 

Spares for: 

EBS .10.3511 BOLT, stop, 1/4 in BSF 1 $94 Cc FB6/49 

Attachment of stop bolt to 

shaft bearing fitting 

AZT/ES Nut, slotted, 1/4 in BSF 1 = c FB6/50 

sp9o/c8 Pin, split, 1/16 in dia 1 - c FB6/51 
EBS .10.3543 Shim, 1/16 in thick 1 Lam Alum LM FB6/52 

SP15/E Washer, 1/4 in. 1.| = c - 
EBS.10.3513 Fitting, shaft bearing i DTD683 c - 

A.L. No. 46 Jun 19895 



Canberra P R Mk 9 Page FB.21 
FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Eqpt Plate 
eff | Specification |M.R. 

or 
4 5 6 L.M. 

EBS .10.7253 LEVER, operating, microswitch a $3 7 T26 ce Fe5/43 

Attachment of lever to 

microswitch mounting 
bracket 

AGS899/2 Collar 1 - c FB5/44 
SP4/Y/B20 Pin, 3/16 in dia 1 - ts FB5/45 
sP90/c8 Pin, split, 1/16 in dia a c FB5/46 
EBS .10.7129 RACK, Assembly 1 - L, - 

(Pre Mod 5163 Issue 3) 
EBS.10.7129x4 RACK, Assembly (Mod 5163 i - L = 

Issue 3) 

Spares for: 

EBS.10.7551 PAWL, (Pre Mod 5163 Issue 3) 1 - - - 

EB@.10.8235 PAWL, (Mod 5163 Issue 3) i - - - 
EB@.15.55 SPRING 1 DTD215 Las Fa5/47 

EBS .10.7255 SCREW, adjusting, microswitch ue Sl [= FR5/48 

Attachment of adjusting screw 

to operating lever 

A27/CT Nut, lock, 2BA 1 = c FB5/49 
Dowty 

DN13222 Mk.2 SWITCH, micro (Mod 4826) 1 = L Fa5/50 

OR Dowty 
DN13222 Mk.3 SWITCH, micro 1 = L = 

Attachment of microswitch 
to mounting bracket 

A25/13B Bolt, 4BA 2 - ¢ FB5/51 
AGS2001/B1 Nut, stiff, 4BA 2 = ¢ FB5/52 
SP15/8 Washer, 4BA 2 - c FB5/53 

VALVE, Inflation, Canopy Seal, - - - = 
Assembly (EB&.10.3589) 

Spares for: 

E88.10.3595 BEARING, group 2 = Cc Fp5/54 

Attachment of bearing to 

mounting bracket 

A25/2C Bolt, 2BA 2 = c FB5/55 
AZT /c Nut, slotted, 2BA 2 - ¢c FBS /56 
SP90/c8 Pin, split, 1/16 in. dia 2 - c FaS/57 
SPi5/c Washer, 2BA 2 - c FaS/58 
EBS.10.3593 LEVER, cam operating i L6é5 Cc FaS/59 
EB8.10.3601 LEVER, operating 1 L65 € FR5/60 
SP31/H6 Pin, taper, 1/8 in dia t - c FBS /61 
EB8.10.3611 LEVER, valve operating BE L65 Cc FBS /62 

Attachment of lever to valve 

AZ5/5C Bolt, 2BA 1 = c FBS/63 
A27/CS Nut, slotted, 2BA aan c FR5/64 
SP90/C8 Pin, split, 1/16 in. dia. r - € FB5/65 

A.L. No. 46 Jun 1989 



Page FB.22 Canberra P R Mk 9 
FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

4 5 6 L.M. 

SP15/Cc Washer, 2BA 1] - c FB5/66 
EBS .10.3587 LINK, group 1 DTD610 Ls FB5/67 

Attachment of link to levers 

AGS899/1 Collar 2 = C FB5/68 
SP4/Y/A4 Pin, 5/32in dia 2 - aa FB5/69 
SP90/C6 Pin, split, 1/16 in dia 2 - & PB5/70 
EB8.10.3599 SHAFT, operating (For spares 1 DTD124 c FBS/71 

see AP4515C, Vol 3) 

Dunlop Co 

AC10236 UNIVALVE, seal inflation (for 1 - L FB6/53 
Spares see AP4515c, Vol 3) 

Attachment of univalve to 
mounting bracket 

A25/1C Bolt, 2BA 3] - e FB6/54 
SPi5/c Washer, 2BA a) = c FB6/55 
30A/9437135 Wire, locking 22 swg AR DTD189 (2a FBG6/56 

MECHANISM, Shoot Bolt, Nose Lock - = = FB1/19 
Assembly (EB&.10.4055) 

Spares for: 

EBS.10.7025 ARM, rocker, lock to univalve i - c FB7/8 
lever 

Attachment of rocker arm to 

mounting bracket 

A25/10C Bolt, 2BA 1 - G FBT /9 
AGS2001/C1 Nut, stiff, 2BA Lt = = FB7/10 
EB8.10.6293 Piece, distance iL si Cc FB7/11 
SP1I5/c Washer, 2BA 1 - c FB7/12 
Rose Bros 

RF-3 BEARING, end, RH tension red 1 - c FB /13 
Rose Bros 

RF-3L BEARING, end, LH tension rod 1 - ¢ FBT /14 

Attachment of end bearing to lever 

on frame 1 

A25/5C Bolt, 2BA 1 7 € FB? /15 
AGS2002/C1 Nut, stiff, 2BA BS = € FB7/16 
SPL5/¢ Washer & - c FBV /17 
EBS.10.6217 BOLT, shoot, upper and lower 2 894 c FB7/18 

spiget (Mod 3135) 
EBS.10.6239 BOLT, shoot, lower spigot (Pre i 894 1 FB7/19 

Mod 3135) 

Attachment of shoot bolt to lever 
on frame 1 

AGS899/1 Collar (Pre Med 3135) 1 = ce FB7 /20 
SP4/Y¥/A4 Pin, 5/32 in. dia. (Pre Mod 3135} 1 - c FB? /21 
SP4/¥/B3 Pin, 3/16 in. dia. (Mod 3135} 1 = e FBT /22 
Sp90/cs Pin, split, 1/16 in. dia. 1 - c FBT /23 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.23 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

SP15/B Washer, 4BA (Pre Mod 3135) 1 - Cc FB7/24 

SP15/C Washer, 2BA (Mod 3135) 1 - c FB7/25 

EBS.10.6221 LEVER, idle, upper shoot bolt 1 L64 C FBT /26 

EBS.10.6225 LEVER, idle, lower shoot bolt 1 L64 c FB7/27 

Attachment of idle lever to 
mounting bracket on frame 1 

AS1248/7C Bolt, 2BA 1] - c FB7/28 
AGS2001/C1 Nut, stiff, 2BA 1 - c FB7/29 

EBS.10.6911 Piece, distance 1 sl c FB7/30 

SP15/c Washer, 2BA i, - c FB7/31 

EBS.10.6977 LEVER, operating univalve i L65 ce FB7/32 

Attachment of lever to univalve 

A25/6C Bolt, 2BA i|- cas FB7/33 
AGS2001/C1 Nut, stiff, 2BA di: - S FB7/34 
SP15/c Washer, 2BA 1 - < FB7/35 
EBS.10.6237 LINK, lock (Pre Mod 3135) 1 L6 c FB7/36 

Attachment of link to lever spools 

AGS899/1 Collar 1] - c -FBV/37 
SP4/¥/A6 Pin, 5/32 in. dia. 1 - ¢ FBT /38 
SP90/c5 Pin, split, 1/16 in. dia. 1 - ¢ FB7/39 
SP15/B Washer, 4BA 1] - c FBT/40 
EB8.10.7923 LINK, lower, shoot bolt 1 - FB7/41 

LOCK, Hinged Nose, Assembly (Pre 1 - - - 

Mod 3135) (EB8.10.4057) 

Consisting of: 

EBS.10.6867 BOLT, attachment, handle 1 $94 ¢ FBT /42 

EBB.10.6729 EXTENSION, inner spindle 1 894 c FBV /43 
EBS.10.6865 EXTENSION, outer spindle 1 $94 & FBT /44 

AS26893 LOCK, door, flush type 1. - Li Pa? /45 
(Modified) 

EBS.10.6987 PLATE, locking L $3 ¢c FBT /46 

Attachment of lock to fuselage 

skin aft of frame 1A 

AS1242/1B Bolt, csk, 4BA iL = c FB7/47 

EBS.10.7873 LOCK, Hinged Nose, Flush Fitting, 4, - G = 

Group (Mod 3135) 

Spares for: 

EBB8.10.6729 EXTENSION, inner spindle 1 $94 c FB7/48 
EBS.10.6865 EXTENSION, outer spindle L $94 c PRT /49 
EBs.10.7879 EYE—END L so4 ¢ FB7/50 

Attachment of eye-end to spider 

AS5382 Bolt, pivot 1] s94 € PBT/51 
AGS162/C Washer, spring 1 - c FB7/52 
EBS.10.7885 HANDLE, inner 1 - Cc = 

AS .2549 HANDLE, assembly outer 1 - ¢ - 

A.L. No. 46 Jun 1989 



Page FB.24 Canberra FP R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 

Part No. Description No. Material Egpt Plate 
off | Specification |IM.R. 

or 
4 5 6 L.M. 

AS2532 PLATE, catch, push button db §3 = FBT /53 
EBS .10.6987 PLATE, locking DE §3 c FB7/54 

EBS .10.7889 ROD, push 2 $94 c FB7/55 
AS2558 SEAL, press button 1 - c FB7/56 

AS53861 SEAL, press button 1 Rubber € FBT /57 

AS2559 SEAL, handle L = ¢ Fa7/58 

EBS.10.7883 SPIDER, RH. 1 - € FB7 /59 

AS2534 SPRING, catch 1 DTD215 c FB7/60 

AS2556 STUD, spring L $21 c FB7/61 

Attachment of lock to fuselage 
skin aft of frame 1A 

4S1242/1B Bolt, csk. 4BA 11 - c pi 
| SP35/c ROD, tension, 2BA (Pre Mod 3135) 1 - E FBI /62 

EBS .10.7893 ROD, tension, (Mod 3135) 1 $94 c FE7/63 

Attachment of tension rod to end 
bearing 

A27 /CT Nut, lock, RH, 2BA 1 - c FB] /64 

A2T /CTL Nut, lock, LH, 2BA i > € FB? /65 

EBS .10.6219 ROD, control, upper shoot bolt, af - é FB7/66 

group 

EB&.10.6223 ROD, control, lever shoot bolt, 1 - (ay FBT /67 

group 

Attachment of control rod to 
levers on frame 1 

SP4/Y¥/B3 Pin, 3/16 in. dia. 2 - c FB7/68 
SP9O/Cc5 Pin, split, 1/16 in. dia. 2 - € FB7/69 

SP15/c Washer, 2BA 2 = € FB7/70 

EBS.10.6917 SPOOL, mounting c/w levers, 1 - c FB7/71 
operating upper spigot 

Attachment of spool to mounting 

bracket 

A25/15¢C Bolt, 2BA 1 - & FBU/72 

AGS2001/C1 Nut, stiff, 2BA 1 = Cc FBV /73 

EBS.10.6913 Piece, distance 1 $1 @ FB7/74 

SP15/c Washer, 2BA 1 =- c FRI /75 

EBS .10.6919 SPOOL, mounting c/w levers, i - c FBT /76 
operating lower spigot 

Attachment of spool to mounting 

bracket 

A25/20C Bolt, 2BA 1] - é FB7/77 
AGS2001/C1 Nut, stiff, 2BA 1 - g FBT /78 
EBS.10.6915 Piece, distance 1 $1 c FB? /79 
SP15/c Washer, 2BA 1 - € FB7/80 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FE.25 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
3 4 5 6 L.M, 

Dunlop Co. 

AC10236 UNIVALVE, Seal Inflation (For ES ~ L FR /81 
Spares see AP4515c, Vol3} 

Attachment of univalve to mounting 
bracket 

A25/1¢ Bolt, 2BA 3] - c FB7/82 
SP47/C Washer, spring, 2BA 3 = Cc FBT /83 

SEAL, Inflation, Hinged Nose, - - - FB1/20 
Assembly (EB&8.10.6435) 

Spares for: 

EB8.10.6439 CLIP, connection 20 swg 1 L72 LM FBI/21 

Attachment of clip to frame 1 

A25/1B Bolt, 4BA 2 - c FBL/22 

A27/BP Nut, 4BA 2] - c FB1/23 
SP15/B Washer, 4BA 2] - ial FB1/24 
EBS .10.6437 SEAL, inflatable, hinged nose A - in FB1/25 

Attachment of inflatable seal to 
frame 1 

Dunlop Co. 
581 Adhesive AR - c - 

SKINNING and Structure, Frame 1 _ = ra = 

to Pressure Bulkhead 

Assembly (EBS.10.4005) 

Spares for: 

EBA,10.7155 FITTING, pip pin, camera window, 4 L64 (at FB1O/1 
port and starboard 

Attachment of fitting to structure 

AS2230/307 Rivet, csk. 3/32 in. dia. 4 - c FB10/2 
EB8.10.2623 NUT, csk. 2BA 10 596 c FB1/26 

SUPPORT, Back, Navigator's Crash = - = FB1/27 

Seat, Assembly (EBS.16.629) 

Spares for: 

Newey 

1/4/6 EYELET, stud and stud 6 a ra FRG/3 
Silentbloc 

VF/0401 FASTENER, "Vibrex" 20 - [i FRG/4 
EBS .16.791 PANEL, access 2 L72 ¢ FEa/5 

A.L. No. 46 Jun 1989 



Page FB.26 Canberra F R Mk 9 
FUSELAGE 

FORWARD 

Class 

of 

Part No. Description No. Material Eqgpt Plate 
off | Specification |M.R. 

or 
5 6 L.M. 

STRUCTURE, Frame 1 to Pressure = - - - 

Bulkhead, Assembly 

(EBS.10.4007) 

Spares for: 

EBS .10.6609 BRACKET, retaining, navigator’s 1 L64 c FES /6 

hatch, frame 4A, port 
EB@.10.6610 BRACKET, retaining, navigator's i L64 Cc FRE /7 

hatch, frame 4A, starboard 

Attachment of bracket to 

frame 44 

SP 80/507 Rivet, 5/32 in. dia. 9 - c - 

EBS .10.2209 BRACKET, shoot bolt, pilot's 1 - c FRS/8& 
canopy, frame 7B-7C, port 

group 

EBS.10.2207 BRACKET, shoot bolt, pilot's 1 | - e FB8/9 
canopy, frames 7D-7E 

starboard group 

Attachment of bracket to 
coaming 

A25/5C Bolt, 2BA 3 2 c FBS /10 

A25/6C Bolt, 2BA 2 = 4 FBS/11 

AS1242/5C Bolt, csk. 2BA 2 = Cc FBS/12 

4S1246/6C Bolt, csk, 2BA 4 Tr ec FBS/13 

EBS 10.6073 Shim, laminated, port, 1 RLA LM FB8/14 

1sié in. thick 
EBS.10.6075 Shim, laminated, starboard a RLA LM FB8/15 

1/16 in. thick 

EBS .10.2206 BRACKET, shoot bolt, pilot's i - Cc FR8/16 

canopy, frame 9A-98B, 
starboard, group 

Attachment of bracket to 
coaming 

A25/3C Bolt, 2BA 3 - c FBS/17 
A2Z5/5C Bolt, 2BA 4 - c FBS/18 
AS1242/5C Bolt, csk. 2BA 4 - c FBS /19 
EBS.10.6071 Shim, laminated, 1/16 in. thick 1 RLA LM FBS /20 

SP15/c Washer, 2BA 7 - & FB8/21 

EBS.10,2205 BRACKET, shoot bolts, pilot's z = 2 FBS /22 

canopy, frames 9A-9B, port 

group 

Attachment of bracket to 

coaming 

A25/3C Bolt, 2BA 2] - é FB8/23 
A25/4C Bolt, 2BA if = Gg FBG/24 

A25/5C Bolt, 2BA al] - é FB8/25 
AS1242/3C Bolt, csk. 2BA 2 = g FBS /26 

AS1242/5¢ Bolt, csk. 2BA 2 - @ FRE /27 

EB8 .10.6071 Shim, laminated, 1/16 in. thick 1 RLA LM FRE /28 

SP15/c Washer, 2BA @ = ¢ FR8/29 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.27 

FUSELAGE 

FORWARD 

Class 

of 

Part No. Description No. Material Eqgpt Plate 
off | Specification |M.R. 

or 

4 5 6 L.M. 

EB8.10.6459 BUSH, retaining, navigator’s 2 $1 € FBB/30 

hatch, frame 4A, port and 

starboard 

Attachment of bush to retaining 
bracket 

A25/6C Bolt, 2BA i - c FBE/31 

A27 /CP Nut, 2BA 1 = Gc FBE/32 

SP15/c Washer, 2BA ne - c FBB/33 

COAMING, navigator’s a = = 

hatch (Mod 5000 
ALT/SB/9/036) (EB&.10.4089) 

RETAINERS, Navigator's Hatch, 1 - ¢ - 

Seal, Installation 

(Mod 5000 ALT/S5B/9/036) 

(EB8.10.8295) 

Spares for: 

EB8.10.8295/A ANGLE, lipped sealing 1 - (Pa - 

(Mod 5000 ALT/SB/9/036) 

EB&.10,8295/5 Angle, lipped sealing cf - c - 

{Mod 5000 ALT/SB/9/036) 

EBS .10.8295/C Angle, lipped sealing i - ¢ - 

(Mod 5000 ALT/SB/9/036) 

EBS .10.8295/D Angle, lipped sealing 1 - c - 

(Mod 5000 ALT/SB/9/036) 

EBS.10.8295/E Angle, lipped sealing 1 - c ~ 

(Mod 5000 ALT/SB/9/036) 

EBS .10.8295/F Angle, lipped sealing 1 - Cc - 

{MOD 5000 ALT/SB/9/036) 

EBS .10.8295/6 Angle, lipped sealing 1 - ic - 

(Mod 5000 ALT/SB/9/036) 

EBS .10.8295/H Angle, lipped sealing 1 - c ~ 

(MOD 5000 ALT/SB/9/036) 

STRUCTURE, Pilot’s Ladder, Forward - - = FBL/28 

and Aft Attachment, Frame 

J and 9, Port Assembly 
(EB8.10.3793) 

Spares for: 

EBS.10.3685 CAP, spring retaining 2 L65 ic FBO/1 

EBS .10.3683 HOUSING, spring 1} - al FB9/2 

Attachment of housing to 

structure 

AS156/406 Rivet, 1/8 in. dia. 6) + Fa us 
EBS.10,.3689 PAD, bearing, forward i DTD1L66B C Fao /3 

EBS.10.3787 PAD, bearing, aft z DTD166B Cc FBS /4 

Attachment of bearing pad to 
heusing and structure 

SP78/405 Rivet, 1/8 in. dia. 8 - € - 

A.L. No. 46 Jun 1989 



Page FB.28 Canberra FP R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 
or 

4 5 6 L.M. 

EBS.10.3687 PLUG-END, 1 in. BSP 2 L65 Cc FB9/5 

Attachment of plug-end to 
housing 

AGS568/H Washer, jointing 1 - c FB9/6 

EBS .10.3691 SPRING 2 DTD215 c FBS/7 

EBs .10.6611 WINDOW, camera, port and starboard "4 Glass PH334 L FB1/29 
frame 4, group 

OR 

EBS.10.6611x%2 WINDOW, camera port and starboard 2 Glass PH334 L FB10/3 

frame 4, group (SA 4904) Float glass 

Method 

Attachment of camera window to 

fuselage structure 

AS1242/4C Bolt, csk. 2BA 12 = c FB1LO/4 
AGS2001/C1 Nut, stiff, 2BA 12 _ ¢ FB10/5 

EB8.10.7993 Ring, retaining, inner 1 L72 c FB1O/6 
EB8.10.6581 Ring, sealing 1 Natural c FB1O/7 

Rubber 
EBS.10.7697 Ring, retaining, port af DTDIOTA c FB1O/8 

EBS .10.7698 Ring, retaining, starboard 1 DTDI9S7A c FBLO/9 
SP15/C Washer, 2BA 12 - c FB10/10 
EBS .00.559 WINDOW, navigator'’s, port, group 1 = L FB1/30 
EBS .00.560 WINDOW, navigator'’s, starboard 1 - L FBL/31 

group 

Attachment of navigator’s window 

to structure 

AS1242/13C Bolt, csk. 2BA 19 or ic FBO/8 

EA3.10.983 Bush, 3/8 in. o/d 19 Natural c FB9/10 
Rubber 

AGS2001/C1 Nut, stiff, 2BA 19 = c FRS/I11 

EB8.10.4953 Seal, outer 1 Natural c FB9/12 

Rubber 
EBS.10.4955 Seal, inner i Natural c FB9/27 

Rubber 

EBS8.10.4957 Strip, retaining, port window 1 L73 c FB9/14 
EB8.10.4958 Strip, retaining, starboard window x L73 c FB9/15 

A.L. No, 46 Jun 1989 



Canberra F R Mk 9 Page FB.29 
FUSELAGE 

FORWARD 

Class 

of 
Part No, Description No. Material Eqpt Plate 

off |Specification |[M.R. 
or 

3 4 5 6 L.M. 

SKINNING and Structure, Pressure - - - - 

Bulkhead to Frame 124A, 

Assembly (EB@.10.13) 

Spares for: 

EBS.10.3429 DOOR, V.H.F. Port and Starboard, 2 = L FB1/32 
Group (Supplied to Pt.No. FB10/11 
EBs.00.523 for spares 
purposes) 

Spares for: 

AS28650 LOCK, Group L.H. Flush Type i ~ L FB10/12 

Spares for: 

AS53862 BOLT, pivot é 594 c FB7/84 
AS2552 HANDLE, assembly, outer 1 - c - 

single handle lock 
AS2519 HANDLE, inner 1 - c - 
AS2532 PLATE, catch 1 $3 C FB7/85 
AS2559 SEAL, handle 1 - c FB7/86 
AS2558 SEAL, press button 1 - ¢ FBV /87 
AS55381 SEAL, push button 1 Rubber c FB7/88 
AS2524 SPIDER, assembly, L.H. 4h 

AS2534 SPRING, for catch 1 DTD215 c FB? /89 
AS2556 STUD, spring af S21 C FB7/90 

Attachment of lock to door 

A33/B12 Screw, csk. 4BA 11 sie c FB1O0/13 
EA1L.10.1815 STAY, door, group L - Cc FB1O0/14 

Attachment of stay to door 

AGS2001/C1 Nut,-stiff, 2BA 1 = ec FB10/15 
EEAS27/27DU Washer dL. = ¢ FB10/16 
EA3.10.2805 STOWAGE, Door, Stay, Group 1 = c - 

Consisting of: 

EA3.10.2809 PLATE, stiffening 1 DTD546 c FB1O/17 
EA3.10.2807 STRAP, c/w fastener 1 Leather Cc FB10/18 

Attachment of stay stowage to 
door 

AGS2001/B1 Nut, stiff 4BA 1 - ¢ FB10/19 
A33/B16 Screw, ¢sk. 4BA 1 - € FR10/20 

Attachment of V.H.F door hinge 
to fuselage structure 

AS2230/406 Rivet, csk. 1/8 in. dia. 15 = c FB1O/21 

A.L. No. 46 Jun 1989 



Page FB.30 Canberra P R Mk 3 

FUSELAGE 
FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

eff | Specification |M.R. 

or 

4 5 6 L.M. 

FRAME, 12A, Joint, Assembly - - - FB1/33 

{EB8.10.53) 

Spares for: 

Fairey 
Fs515 BEARING, roller, flying control 2 - L FB1O/22 

tube guide group 

Attachment of bearing to frame 

124 

AS2227/405 Rivet, 1/8 in. dia. 5 - c FB10/23 
EB8.10.3939 BLOCK, mounting, nose u/c 2 L65 e FBIO/24 

sequence valve 

EBS.73.2267 BRACKET, mounting, nosewheel 1 DTDé10 ¢ FB1O/25 

group selector 

AS2230/507 Rivet, csk, 5/32 in. dia. 6 - Cc FB10/26 
EA3.10.3161 BRACKET, Lock Lever, Nosewheel 1 - L FB3/30 

Door, Port, Group (Pre 

Mod 5000 ALT/SB/9/059) 
EK5.10.803 BRACKET, Lock Lever, Nosewheel 1 mt L FB3/31 

Door Port Group (Mod 5000 

ALT/SB/9/059 ) 

Spares for: 

EA3.10.3149 BRACKET, (Pre Mod 5000 1 al c FB3/32 

ALT/SB/9/059) 
EKS.10.807 BRACKET, (Mod 5000 1 - c FBI /33 

ALT/SB/9/059) 
EA3.10.3159 LEVER, group uf - Cc - 

Attachment of lever to 
bracket 

EA3.10.3219 Bolt, 5/16 in. BSF 1 $96 Cc FB3/34 

A27/G5 Nut, slotted, 5/16 in. BSF 1 - ec FB3/35 

SP90/c8 Pin, split, 1/16 in. dia. 1 - Cc FB3/36 
EAL.10.1407 Washer, packing i L40 = FB3/37 

SP15/G Washer, 5/16 in. 1 = c FB/38 

Attachment of bracket to 
Frame 12 

AZ5/2C Bolt, 2BA (Med 5000 4 “~ c - 
ALT/SB/9/059) 

EBB.10.7543x2 BRACKET, Lock Lever, Nosewheel 1 - L F53/39 

Door, Starboard, Group 

(Pre Mod 5000 ALT SB/9/059) | 

EBS.10.7543x3 BRACKET, Lock, Lever Nosewheel 1 - TL FB3/40 

Deor Starboard, Group 

Mod 5000 ALT SB/9/059) 

Spares for: 

EA3.10.3150 BRACKET (Pre Mod 5000 1 - c - 

ALT /SB/9/059 )} 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.31 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
5 6 L.M. 

EK5.10.808 BRACKET. (Mod 5000 i = € - 
ALT/SB/9/059) 

Attachment of bracket to 

bracket 

A25/2C Bolt, 2BA (Mod 5000 4 - c = 

ALT/SB/9/059) 
AS1242/5E Bolt, 1/4 in. BSF (Med 5000 4 = c = 

ALT/SB/9,/059) 

A27/EP Nut, 1/4 in. BSF (Mod 5000 4 = ¢ = 

ALT/SB/9/059) 

EBS.10.7529 FORK-END, roller, 1/4 in. I 895 G FB3/41 

ESF 

Attachment of fork-end to 
bracket 

A27/ES Nut, slotted, 1/4 in. BSF 1 ~ c FB3/42 

SP90/C8 Pin, split 1/16 in. dia. 1 - [ss FB3/43 

SP15/E Washer, 1/4 in. ij} -+ c FB3/44 
EA3 .10.3337 LEVER 1 =i ¢ 

Attachment of lever to 

bracket 

EAS .10.3219 Bolt, 5/16 in. BSF 1 sc Cc a 

A27/G5 Nut, slotted, 5/16 in. BSF 1 - Cc = 

SP90/C8 Pin, split, 1 ~ c - 
SP1i5/G6 Washer, 5/16 in. 1 - c - 
EAL.10.1407 Washer, packing a _ c - 

SP21 NIPPLE, grease 1 Saal iG - 

EA3.10.3347 ROLLER assembly i - c 5 

Attachment of roller to fork 

end 

EA3.10,.3099 Nut, special hi - c - 

EAS.10.3351 Pin 1 - ¢ - 
SP90/C8 Pin, split EE al c - 

EA3.10.3339 Shim Z - c - 

Attachment of lock lever 
bracket to frame 12A 

A25/1¢C Bolt, 2BA (Pre Mod 5000 2 - c FB3/45 

ALT/SB/9/059) 
EAL .10.1207 Bolt, 1/4 in. BSF 2 - ts FB3/46 

(Pre Mod 5000 ALT/SB/9/059) 

AS1242/5E Bolt, 1/4 in. BSF (Mod 5000 4 7 c FB3/47 
ALT/SB/9/059) 

AGS2001/E1L Nut, stiff, 1/4 in. BSF 2 = c FB3/48 

(Pre Mod 5000 ALT/SB/9/059) 
A27/EP Nut, plain, 1/4 in. BSF 4 | — € FB3/49 

(MOD 5000 ALT/SB/9/0595 ) 

SP15/E Washer, 1/4 in. 2 ~ c FB3/50 

(Pre Mod 5000 ALT/SB/9/059) 

fo
od
 

mo
 

bd 

A.L. No. 46 Jun 1989 

m
p
d
 

oo
 

ood
 
d
o



Page FB.32 Canberra FP R Mk 9 

FUSELAGE 

FORWARD 

Class 

: of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
12 3 4 5 6 L.M. 

Fuselage Assembly - ~ - 
Front to Centre (Mod 5000 

ALT/SB/9/075) (BBS.00.23) 

Spares for: 

EA1.10.1209 Bolt, 5/l6in. BSF 47 - c - 

(Mod 5000 ALT/SB/9/075) 
EA3.10.6541 Bolt, 5/16 in. BSF 4 sa € - 

(Mod 5000 ALT/SB/9/075) 

EA3.10,6539 Lug, attachment 4 - ¢ - 

(Mod 5000 ALT/SB/9/075) 
EB8.10.8301 Lug, attachment 1 = c - 

(Mod 5000 ALT/SB/9/075) 
EA3.10.3353 GUARD ASSEMBLY a. = ¢ - 

EBs .10.3545 GUARD, nose u/c sequence 1 - c FRIO/27 
valve, port group 

EBS .10.3546 GUARD, nose u/c sequence valve, 1 - c FB10/28 

starboard, group 

Attachment of guard to frame 
124A 

A32/C16 Screw, 2BA. 4 - c FBLO/29 
EA3.10.3217 GUIDE, roller (Supplied to 1. DTD6é83 € - 

Drg. EA3.00.874 for Spares} 

PANEL, Skin, No 17, Port Assembly - ic - FBL/34 
(EBS8.10.895) 

Spares for: 

EA9.10.4549 PLUG, forward, jacking point 1 L56 or Cc FB10/30 

DTD6é83 

PANEL, Skin, No 18 Port Assembly - - - FBi/35 

(EB8.10.897) 

Spares for: 

EBS.74.111 COWL, inlet, (inverter type 1 L395 c FB10/31 
201) 

Attachment of inlet cowl to 
skin panel 

EEASI/2C Screw, csk, 2BA. 14 596 £ - 
EBS.80.4253 PLATE, vent port (Mod 4404) 1 = c - 

Attachment of plate to panel 

EB&.10.7870 Bolt, 2BA. 8 - c - 
AGS2001/C1 Nut, stiff, 2BA 8 = a = 

SP16/C Washer & =- c - 

A.L. No. 46 Jun 1989 

mo
fo
 

om



Canberra PF R Mk 9 Page FE.33 
FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Eqpt Plate 
eff | Specification |[M.R. 

or 

3 4 5 6 L.M. 

PANEL, Skin, No.22, Starboard - - - FB1/36 

Assembly (EB8.10.5905) 

Spares for: 

EA9.10.4549 PLUG, forward jacking point L L65 or c FB1O0/32 
DTD643 

PANEL, Skin, No.24, Starboard, - - - FB1/37 

Assembly (EB8.10.909) 

Spares for: 

EBS.74.103 COWL, inlet (inverter type 103} 1 L5$ c FB10/33 

Attachment of inlet cowl to 
skin panel 

EEASI/2Cc Screw, csk, 2BA 16 $96 Cc - 

EBS.80.4254 PLATE, vent starboard, i -  ¢ - 

{Mod 4404) 

Attachment of plate to panel 

EB8.10.7870 Bolt, 2BA. 8 = ¢ = 

AGS2001/C1 Nut, stiff, 2BA 8 = c - 

SP16/c Washer ] = Cc = 

WINDSCREEN and Quarter Panels - > = FB1/38 
Assembly (EB8.15.167) 

Spares for: 

EA9.15.379 FAIRING, nose, port Z = ¢ FBI11/1 

Attachment of fairing to 
windscreen and fuselage 

skin 

AS1242/1¢c Bolt, csk. 2BA. 19 - c FB11/2 
AS1242/2C Bolt, csk. 2BA. 1 - c FB11/3 
AS1242/3C Bolt, csk. 2BA. 1 = [sy FB11/4 

AS1242/14C Bolt, csk. 2BA. a - ¢ FB11/5 
AGS2001/C1 Nut, stiff, 2BA. 8 = € FB11/6 

AGS11866/3 Washer, sealing, 2BA. 21 - (I FB11/7 

SP13/Cc Washer, 2BA. 2i - c FB11/8 
EA8.15.21 PANEL, windscreen, inner 1 DID&69 P FB12/1 

Attachment of inner panel to 
windscreen casting 

A25/6C Bolt, 2BA 40] - c FB12/2 
EEAS2/7C Bolt, csk, 2BA io = Cc FB12/3 

AS1242/6C Bolt, csk, 2BA 2 = ¢c FBR12/4 

AGS2001/C1 Nut, stiff, 2BA 42 = € FB12/5 

AGS2021/C3 Nut, stiff, translucent cap, 2BA ia - Cc FR12/6 

EA9.15,185 Plate, retaining A DTD546 Cc FB12/7 
EA9.15.219 Seal, rubber 2 Synthetic c FB12/8 

Rubber 

A.L. No. 46 Jun 1989 

bd
 

bd 
fd



Page FB.34 Canberra FP R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 
or 

4 5 6 L.M. 

EA9.15.499 Seal, rubber (Make from 2 - LM FB12/8A 
EA9.15.219) 

EA9.15.179 Strip, retaining, starboard 1 DoTp546 MR FB12/9 
EA9.15.180 Strip, retaining, port 1 DTD546 MR FB12/10 
EA9.15.181 Strip, retaining, top 1 DTD546 MR FB12/11 
EA9.15.183 Strip, retaining, bottom 1 DTD546 MR FB12/12 
EAS .15.233 Strip, packing, port 1 DTD546 MR PR12/13 

EA9.15.234 Strip, packing, starboard 1 DTD546 MR FB12/14 
AGS1186/3 Washer, sealing, 2BA 42 = Cc FB12/15 
EA9.15,389 Washer, 2BA a - LM FB12/16 
EBS .15.115 PANEL, quarter, port 1 Perspex L FB11/9 

Attachment of quarter panel to 
windscreen casting 

AS1242/16C Bolt, ¢csk. 2BA 19 = c FB11/10 

AS1242/17¢C Bolt, csk. 2BA 30 - c FB1IL/11 

EA9.15.231 Bush, panel fixing bolt 49 Natural ¢ FB11/12 

Rubber 

AGS2001/c1 Nut, stiff, 2BA 49 - c FB11/13 
EA9.15.119 Plate, retaining, outer 1 L73 MR FBL1/14 

EA9.15.279 Plate, retaining, inner 1 L73 MR FB1I/15 

EA9.15.213 Seal, inner 1 Synthetic c FBLI/16 
Rubber 

EA9.15.307 Seal, outer 1: Synthetic ¢ FRLI/17 

Rubber 
EA9.15.131 Strip, casting reinforcing, outer 1 DTD1715 MR FaR11/s186 
EA9.15.133 Strip, casting reinforcing, inner 1 DTD17iB MR FBLI1/19 
EBS.15.117 PANEL, quarter, starboard 1 Perspex L FB11/20 

Attachment of quarter panel to 
windscreen casting 

AS1242/16C Bolt, csk. 2BA Y pS é FB11/21 
AS1242/17¢ Bolt, csk. 2BA 23 - c FB11/22 
AS1242/18C Bolt, csk. 2BA 3 - Cc FB11/23 
EA9.15.231 Bush, panel fixing bolt 33 Natural Cc FB11/24 

Rubber 
AGS2001/C1 Nut, stiff, 2BA a3 a Cc FB11/25 
EAS .15.121 Plate, retaining, outer 1 L73 c FB11/26 
EA9.15.295 Plate, retaining, inner 1 L73 Cc FB1L1/27 
EA9.15.215 Seal, inner 1 Synthetic Cc FB11/28 

Rubber 
EAS .15.309 Seal, outer iL Synthetic Cc FB11/29 

Rubber 
EA9.15.135 Strip, casting reinforcing, outer 1 DTD1718 c FB11/30 
EA9.15.271 Strip, casting reinforcing, inner L DTD171B c FB11/31 
EA9.15.253 PANEL, Forward, Windscreen, Group 1 - P FB11/32 

(Supplied to Part No. 
EA9.00.327 for spares 

purposes) 

Spares for: 

EAS .15.19 PANEL, windscreen, outer 1 Glass el FB11/33 

Attachment of panel to frame 

AS1242/2C Bolt, csk. 2BA 43 - c FB11/34 
AS4562/3C Belt, csk. 2BA 13 os Cc FB11/35 

A.L. No, 46 Jun 1989 



mn, 

Canberra FP R Mk 39 Page FE.35 

FUSELAGE 

FORWARD 

Class 

of 
Part Ne. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

z2 3 4 5 6 L.M. 

AGS2002/C1 Nut, stiff, 2BA 43 = c FB11/36 

AGS2002/C3 Nut, stiff, 2BA 13] - c FB11/37 
EA9.15.217 Seal, outer 1 Synthetic c FB11/38 

Rubber 

£A9.15.173 Strip, retaining, port 1 DTD683 iC FB11/39 

EA9.15.175 Strip, retaining, aft 1 DTD683 c FB11/40 

EA9.15.177 Strip, retaining, forward 1 DTD683 ¢c FB1i1/41 

EA9.15.251 Strip, retaining, starboard 1 DTD683 ¢ FB11/42 
EA9,15.255 Strip, corner and jointing 1 DTD546 FB12/17 

reinforcing, port upper 

EAS .15.256 Strip, corner and jointing 1 DTDS546 FR12/18 
reinforcing, starboard 

upper 
EA9.15.257 Strip, corner and jointing iL DTD546 FB12/19 

reinforcing, port lower 

EAS .15.258 Strip, corner and jointing 1 DTD546 FB12/20 
reinforcing, starboard 

lower 

Attachment of forward panel to 

Windscreen casting 

AS1248/1C Bolt, 2BA 3 = & FB11/43 

AS1248/17C Bolt, 2BA lz = 33 FB11/44 

AGS2001/C1 Nut, stiff, 25A 12 —_ c FB11/45 

EA9.15.477 Seal, weather 1 Natural Cc FB11/46 
Rubber 

AGS1186/3 Washer, sealing, 2BA 12 - c FBLIL/47 

SP13/C Washer, 2BA 12] - c FB11/48 
EA9.15.377 SHROUD, windscreen de-icing air 1 L72 c FB11/49 

outlet 

Attachment of shroud to port nose 
fairing 

AS1242/158 Screw, csk. 4BA 5 = ¢ FB11/50 

HYDRAULIC, System (EBS.73.305) - - - = 

{See Section MF) 

EBS .00.513x2 NOSE, Hinged, Group (Supplied to Ft. No. 1 - P FB1/39 

EBS.00.627 for spares 

Purposes) (Pre Mod 5309) 

EBS.00.513x4 NOSE, Hinged, Group (Supplied to Pt. No. 1 - P. FB1/39 

EBS8.00.803 for spares 

purposes) (Mod 5309) 

Spares for: 

ELECTRICAL, Installation - - - - 

(EB&8.81.4961) (See 
Section DA) 

EQUIPMENT, Assembly - - - - 

(EB8.80.2315) (See 
Section EA) 

PITOT AND STATIC, Installation - - - - 

(EB8.80.2523) (See 
Section ML) 

A.L. No. 46 Jun 1989 



Page FB.36 Canberra FP R Mk 9 

FUSELAGE 

FORWARD 

Class 
of 

Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

4 5 6 L.M. 

PRESSURISING, System =| - - 
(EBB.75.2739) (See 

Section MM) 

SKINNING AND STRUCTURE, Frames A te D = & = 

Assembly (EB&8.10.4041) 

Spares for: 

EBS.10.6115 BRACKET, strut, support, frame D i L65 4 FB1/40 

Attachment of strut support to 

frame D 

AZS/4c Bolt, 2BA 2 - Cc - 

AS1242/3C Bolt, csk, 2BA pe = € - 

AS1242/4C Bolt, csk, 2BA L = € = 

A27/CP Nut, 2BA 4 = € - 

SP13/c Washer, 2BA 4 - £ - 
EBS .10.7005 CAP, nose 1 L72 c FB1/41 

Attachment of nose cap to frame A 

AS1248/1C Bolt, 2BA 4 = € - 

EB8.10.7069 FOOTREST, navigator's, starboard 1 - ic FB1/42 

group 
EBS8.10.7070 FOOTREST, navigator'’s, port group a: - i FB1/43 

Attachment of navigator's footrest 
to support 

Aviation Dev. 

A411 Pin, "Pip", quick release 1 - c - 

HANDLE, Outside Closing Hinged - - - FBI/44 

Nose, Assembly 

(EB8.10,7761) 

Spares for: 

EBS.10.7765 CATCH i L65 c FBI2/21 

Attachment of catch to 
structure 

EB&.10.7781 Bolt 1 $96 c FB12/22 
AGS2001/C1 Nut, stiff, 2BA i 596 G FB12/23 
SP13/C Washer, 2BA £ - c PRI2/24 
EBS .10.7763 HANDLE i L65 c FB12/25 

Attachment of handle to 
structure 

EB8.10.7783 Bolt L 896 c FR12/26 
AGS2001/E1 Nut, stiff, 1/4 in. BSF 1] - Cc FB12/27 
SP13/E Washer £ = € FR12/28 

A.L. No. 46 Jun 1989 

ad
 

bdo
 

bd
 

oo
 

od
 

m
o
d



Canberra P R Mk 9 
Page FB.37 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EBS.10.7773 PIN, guide spring 1 596 c FB12/295 

Attachment of guide pin to 
structure 

AGS2001/C1 Nut, stiff, 2BA 1 - GC FB12/30 
SP13/c Washer, 2BA q. |) re FB12/31 
EB8.10.7775 SPRING 1 DTD21i5 c FB12/32 
Ltd 

Z157/3/54 HEAD, photographic sight 1 - FBI/45 

Attachment of sight head to bottom 
skin between frames C & D 

AS1248/4¢ Bolt, 2BA 24] - c FB1/46 
AGS2021/C1 Nut, stiff, translucent cap, 2BA 24 - Loy FBIL/47 
EB8.10.6907 Seal, rubber i Natural c FB1/48 

Rubber 
SP15/C Washer 24] - a FB1/49 

HINGE, Upper and Lower, Assembly - - - - 
(EBS .10.3995) 

Spares for: 

EBS.10.7085 BEARING, spherical, upper and 2 L65 c FB1L/50 
lowershinge arm 

EBS.10.7081 BUSH, flanged, upper hinge arm 2 $1 c FB1/51 
EBS.10.7083 SPACER, bearing, lower hinge 1 $1 ¢ FB1/52 

arm 
EBB.10.6991 HOUSING, pitet head 1 Fibre Glass c FB1/53 

Attachment of pitot head housing 
to frame A 

AS1248/4C Bolt, 2BA 10 = € FR1/54 
A27/CP Nut, 2BA 10 ~ c Fa1/55 
EBE.10.7007 Seal, rubber a Natural c FR1/56 

Rubber 
SP16/c Washer, 2BA 10 a l= FB1/57 

ROLLER, Ramp, Nose Closing, - - -_ - 
Frame D (Pre Mod 5000 
ALT/SB/9/014) (EB8.10.7917) 

Spares for: 

EBS.10.7911 ROLLER (Pre Mod 5000 = - - FB1/58 
ALT/SB/9/014) 

Attachment of roller to frame 1 

EBS.10.7913 Bolt, special 4 - c Fa1/59 
(Pre Mod 5000 ALT/SB/9/014) 

AGS2001/E1 Nut, stiff, 1/4 in. BSF 1i- c FB1L/60 
{Pre Mod 5000 ALT/SB/3/014) 

SP45/E Washer, 1/4 in. BSF 4 = c FB1/61 
(Pre Mod 5000 ALT/SB/9/014) 

EBS .10.6109 SPIGOT, upper 1 $95 ¢ FB1/62 

A.L. No. 46 Jun 1989 



Page FB.38 Canberra P R Mk 9 
FUSELAGE 

FORWARD 

Class 

of 

Part No. Description No. Material {Eqpt Plate 

off | Specification |M.R. 

or 
2 3 4 5 6 L.M. 

EB&.10.6111 SPIGOT, Lower 1 895 c FB1/63 

Attachment of spiget to frame D 

AZ5/5E Bolt, 1/4 in. BSF 4 - é FB1/64 
A25/6E Bolt, 1/4 in. BSF 2 - c FB1/65 
A27/EP Nut, 1/4 in. BSF 6 | - c FB1/66 
SP15/E Washer 6 - c FB1/67 
EBS.10.6611 WINDOW, camera, frame A, group 1 Glass PH334 L FE1/68 
OR 

EBS .10.6611x2 WINDOW, camera, frame A, Group 1 Glass PH334 L FB1/69 

(SA4504) Float Glass 

Method 

Attachment of window to frame A 

AS1242/10C Bolt, csk. 2BA 12 - c FB12/33 
EBS .10.6997 Plate,ring c/w anchor nuts i - c FB12/34 
EBS .10.6993 Ring, fibre 1 LFS21 ¢ FB12/35 

EBS.10.7959 Ring, fibre packing 1 LFS21 c FB12/36 
EBS.10.7001 Seal, inner 1 Natural c FR12/37 

Rubber 

EB8.10.7003 Seal, outer L Natural c FB12/38 

Rubber . 

Attachment of hinged nose group to 
frame 1, forward fuselage 

(See Section HA) 

NOSEWHEEL, Assembly (EB&.40.101) - - - ~ 
{See Section QB) 

OXYGEN, System (EB&8.71.465) (See - - - - 

Section MK) 

PITOT & STATIC, Installation - - - - 

(EB8.80.2401) (See 
Section ML) 

PRESSURISING, Cabin, System = - - - 

(EBS8.75.2615)} (See 
Section MM) 

RADAR & RADIO, Installation (See - - - = 

Section KA) 

STRUT, Folding, Hinged Hose, Assembly - - - FBL/70 
(EB8.10.6113) 

Consisting of: 

Aviation Dev. 

A4l1l PIN, "pip", quick release 1 - a FB12/39 
EB8.10.6983 STRUT, aft, group 1 - é FB12/40 
EBS.10.6985 STRUT, forward, group 1 me € FB12/41 

Attachment of aft strut to forward 
strut 

EBS.10.6933 Bolt, 3/8 in. BSF 1 596 @ FR12/42 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.39 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
1 2S @ 8 6 L.M. 

A27/75 Nut, slotted, 3/8 in. BSF 1 - c FB12/43 

SP90/C8 Pin, split, 1/16 in. dia. 1 - c FB12/44 
SP15/J Washer 3/8 in. 1 - ha FR12/45 

Attachment of folding strut to bracket 

on frame 1 

EB8.10.6935 Bolt, 3/8 in. BSF 1 596 ¢ FR12/46 
A27/ES Nut, slotted, 1/4 in. BSF 1] - c FB12/47 
SP90/C8 Pin, split, 1/16 in. dia. 1 - © FB12/48 
SP15/E Washer, 1/4 in. 1 - Cc FB12/49 

VENTILATED SUITS, Pilot's and = - - 

Navigator's System 

(EB8.75.1715) (See 
Section MR) 

HATCH, Navigators, Detonating System - - - - 

(EB&.49,.441) (Mod 4397) 

Consisting of: 

MECHANISM MDC Initiating (EB8.49.345) = a - 

Spares for: 

EBS .49.393 DETONATOR, Mechanism, Trip Assembly 1 - - 

Spares for: 

EB&.49.359 ADIUSTER 1 = c 

Attachment of adjuster to lever 

AS8600/E Nut, locking ct - ‘ol 

EBS.49.367 BRACKET, serrated a - c 

Attachment of bracket to seat rail 1 

Al02/4D Bolt, 10-32 UNF 4 = c 

AsS8600D Nut, stiff, 10-32 UNF 4 = Cc 

§P122/D Washer 4 - Cc 

EBS .49.355 LEVER 1 - ¢ 

Attachment of lever to spigot 

Plate 

S$P113/G8-1/2 Pin, close tolerance 1 - c 

SP90/E8 Pin, split 1 - ¢ 
SP124/6 Washer 1 - 12 

EBS .49.365 PLATE, spigot 1 = c 

Attachment of plate to bracket 

A102/4D Bolt, 10-32 UNF 2 = c 

A103/DS Nut, slotted 2 = e€ 

SP90/c8 Pin, split 2 “ c 
SP124/D Washer 2 - c 

SP125/D Washer 2 ~ c 

EBS .49.399 ROD, Assembly, Push x = ¢ 

A.L. No. 46 Jun 1989 



Page FB.40 Canberra P R Mk 9 

FUSELAGE 

FORWARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

Spares for: 

EBS .49,387 ROD, adjustable zl = c 

Spares for: 

SP120/2C FORK, joint 1 ae c 

Attachment of fork to rod 

A1l03/CT Nut, lock, 2BA 1 - Cc 

Attachment of push rod to levers 

SP113/B3 Pin, shear 1 - c 

$P113/B4-1/2 Pin, shear 1 - ¢c 

sPp90/c4 Pin, split 2 = Cc 

SP122/C Washer Zz - G 
EB8.49,391 STRIKER, Assembly Sear 1 i c 

Spares for: 

EBS .49.375 BRACKET, pivot 1 = c 

Attachment of bracket to seat rail 

A102/2D Bolt 3 - c 
AS&é00D Nut, stiff 3 “+ Cc 

§P122/D Washer 3 - (a 

EBS .49.371 LEVER, sear striker iB - c 

Attachment of lever to bracket 

§P113/¢69-1/2 Pin, shear 1 - Cc 

SPS0/E8 Pin, split 1 - c 

SP124/6 Washer ab = ¢ 

EBs .49.373 SPRING dL = Cc 

RIGGING OF MECHANISM (EB8.49.439) = - 

Spares for: 

EBS.49.443 BLOCK, Setting Assembly 1 - c 

Spares for: 

EB8.49.443/B Block locating 2 ‘ c 
EBS.49.443/C PAD, compression (Make from 1 - c 

32C/9429601) 
EBS .49.443/D PLATE, contact i - ¢ 

Attachment of blocks and pad to 

plate 

2A59/8C Bolt, 2BA 2 = C 

A27/CP Nut, 2BA 2) - ¢ 
SP13/C Washer 2 = c 

Stowage Assembly (EBS8.80.4299) 
(Mod 4397) 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page FB.41 
FUSELAGE 
FORWARD 

= Class 
of 

Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

b&b 23 4 8 6 L.M. 

Spares for: 

EBB.80.4297 PIN, stowage 1 - Cc 
EBS .80.4301 LABEL i = Cc 

Attachment of stowage block and label 

AS1246/6B Bolt 2 - 2s 
EBS.49.451 LABEL Hl = = 

A.L. No. 42 Sep 1986 



PLATE 
No. 

FB 
|l—— 

Issued 
with 

A
L
4
2
 

dd dtWid 34s @y) @y) 

F
O
R
W
A
R
D
 

F
U
S
E
L
A
G
E
 

C
A
N
B
E
R
R
A
 

PR. 
Mk.9 



“Issued with ALZ2 

i— CANBERRA PR.Mk.9 — —FORWARD FUSELAGE 

PLATE No.FB2——4 

(G) (A) See PLATE FeB3 



Issued with AL42 
PLATE No. FB3——— 

L_-- CANBERRA PR. Mk.9---————--- FORWARD FUSELAGE 



Issued with AL&? 

“— CANBERRA PR. Mk.9 FORWARD FUSELAGE 

PLATE No, FB 4—— 



This file was downloaded 
from the RTFM Library.

Link: www.scottbouch.com/rtfm

Please see site for usage terms,
and more aircraft documents.

https://www.scottbouch.com/rtfm

